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ONENAN®N  QUALITY TEST REPORT | Riiivo 01 or aomaion
Sayfa No :1/1

CUSTOMER : SUNAN MOBILYA VE GERECLE-M
DESIGN NAME :BT194
PRODUCT NUMBER : 30002099
PO : SIENA WOOL
TEST DATE : 31.03.2023
TEST BOYTEKS
TEST NAME STANDARD TEST RESULT REQUIREMENTS COMMENT
78.5%PES/17.5 | 78.4%PES/17.7%VIS/
FIBER COMPOSITION 1ISO 1833 | %VIS/3.5%WO/ | 3.1%WO0/0.7%LYCR PASS
0.5%LYCRA A3 each fiber
WEIGHT ISO 3801 542 180 (-5% / +10%) PASS
RESISTANCE TO PILLING -
KNITTING ISO 12945-2 2 2000 c. Min 2-3 FAIL
-12,0 Lenght +5% FAIL
DIMENSIONAL CHANGE 1SO 6330 1SO g 0
AFTER WASHING AND 3759 1SO 5077
DRYING (KNITTING) 2,5 Widht £5% PASS
DoubleJersey >750
BURSTING STRENGTH IS0 13938-2 >920 _KPA PASS
Single Jersey >
350kPA
pH ISO 3071 7,02 4-7,5 PASS
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